KEELE VOODER
Saapa keelel on kasutatud  sünteetilist  karusnahka, nimetusega   KNITTED PILE.  

Voodri värvus valge.

Kaal:  340 +/- 5 %
Lisatud sertifikaat.
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Fabric data sheet

KNITTED PILE

Article number 10.110.10. Col. white
End use Shoe Lining
Composition of pile 100 % Polyester
Backing yarn 100 % Polyester
Backcoating Crosslinking Acrylat Polymer
Overall composition 90 % Polyester

10 % backcoating
Weight, g/m2 Standard - 340 +- 5 %
Pile hight, mm 10 +-1
Finished width, cm 150 +/- 2cm
Average length of rolls 30-35m
Dimensional stability Shrinkage less than 3 %
Other properties Meets requirements as per EN 1SO 20345-20346-20347

Clause 5.2.1. Tear strength Min 15 N both directions

Clause 5.5.2 Abrasion resistance : 51200 cycles - dry - no looping / holes
25600 cycles - wet - no looping / holes

Clause 5.5.3 Water vapour permability : min 2,0 mg/cm2/h

LST EN 12127:1999
Mass per unit area - 358 g/m2 as per test report 257-15.

Washing and cleaning instructions Can be washed at 40 C
No iron
No bleaching
Light tumble dry
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